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427 West 12800 South
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Test Report Attachment

FCCID SWX-UDB

ISED ID 6545A-UDB
Equipment Under Test UDB

Test Report Serial Number | TR9387_01

Date of Test 16 September 2024
Report Issue Date 17 September 2024

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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UNIFIED

427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY

1 UNII-2 Band

1.1 UNII-2a

1.1.1 Summary

Test Frequency | Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)

Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 24.0 20.000000 | PASS
Power Spectral Density 5280.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 24.0 20.000000 | PASS
Power Spectral Density 5320.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 24.0 40.000000 | PASS
Power Spectral Density 5270.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5310.000 24.0 40.000000 | PASS
Power Spectral Density 5310.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5310.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5290.000 24.0 80.000000 | PASS
Power Spectral Density 5290.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5290.000 24.0 80.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 22.800000 5248.650000 5271.450000
DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 -0.7 | PASS
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LABORATORY 427 West 12800 South, Draper, UT 84020

26 cB Banchwickh
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5230 5240 5250 5260 5270 5280 5290
Freauency in MHz
Bandwidth
Spectrum | @
Ref Level 10.00 dBm @ RBW 200 kHz
Att 30de  SWT 38 ps @ VYBW 300 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dBm
-10 dBm
-20 dem ( - = bl "“\
-30 dBm
-40 dem / \
-50 dBm N '\“
W»«WW WWMMM
-60 dem
-70 dBm
-80 dem
CF 5.26 GHz 600 pts Span 60.0 MHz
N ] GHRERRERD wo
Date: 16.SEP.2024 03:05:45
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >=240.000 kHz
SweepPoints 600 ~ 600
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COMPLIANCE

&j CoMPLIANCE 427 West 12800 South, Draper, UT 84020
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 14.9 24.0 14.9 95.351 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5267.524752 | 2.200 11.0 | PASS

Ports

Port State
1 | used
2 | used
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Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
Fower Spectral Densiy
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Connector 1 Connector 2 Sum Level Lirrit L 2 F=D
Measurement
Setting Instrument Value Target Value
Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 18.500000 5250.625000 5269.125000
DUT Frequency Result
(MHz)
5260.000000 | PASS
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LABORATORY 427 West 12800 South, Draper, UT 84020

99 %% Banchwicith

T ARl R

Levelin dBm

hz50 hZbh 5260 hZEh h270 hz7h hzaa

hz40 h245

Freauency in MHz
Bandwidth
Spectrum | [%]
Ref Level 0.00 dém @ RBW 500 kHz
Att 20dB  SWT 11.3ps @ VBW 2MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
-10 dem
R e N [ eV
-20 dBm / \
-30 dBm
-40 dBm
-50 dem
-70 dem
-80 dBm
-90 dem
CF 5.26 GHz 160 pts Span 40.0 MHz
1 ] LT
Date: 16.SEP.2024 03:06:42
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
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COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Attenuation 20.000 dB AUTO

Detector MaxPeak MaxPeak

SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold

Sweeptype FFT AUTO

Preamp off off

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 21.700000 5268.950000 5290.650000
DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 -0.6 | PASS
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LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I lmAz

Ref Level 0.00 dBm @ RBW 200 kHz

Att 20 dB  SWT 38 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

-10 dBm:

-20 dBm s A AN L an

-30 dBm T

-40 dBm: / \
-50 dBm: \\
-60 dBm il [/J =

193
I oAt T
-70 dBm:
-80 dBm:
-90 dem:
CF 5.28 GHz 600 pts Span 60.0 MHz
)il ] IIIiIIIII v a

Date: 16.SEP.2024 03:07:28

Power Spectral Density (5280 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5280.000000 5272.673267 | 1.964 11.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

UNIFIED
% COMPLIANCE
LABORATORY

Fower Spectral Densiy

&
20T

101

Levelin dBm

B270 B275 R280 h28h B240
Freauency in MHz

Lirrit L 2 FsD

Connector 1 Connectar 2 Sum Lewvel

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 18.250000 5270.875000 5289.125000
DUT Frequency Result
(MHz)
5280.000000 | PASS

99 %2 Bancwicith

; et

£
3
E
3
18.250 MHz
5260 h270 5280 5290 5300
Freauency in MHz
Bandwidth
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COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I llIA:l

Ref Level 0.00 dBm @ RBW 500 kHz
Att 20 dB  SWT 11.3ps @ VBW 2 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
-10 dBm:
/\/_/-\/_\-\N\’/-\Ww

-20 dBrn / \
-30 dBm

-40 dBm:

-50 dBm:

-70 dem

-80 dBm

-90 dem

CF 5.28 GHz 160 pts Span 40.0 MHz

)il ] GIRNRNERD wa
Date: 16.SEP.2024 03:08:25
Measurement
Setting Instrument Target Value
Value

Start Freguency 5.26000 GHz 5.26000 GHz
Stop Frequency 5.30000 GHz 5.30000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 21.500000 5309.250000 5330.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 -0.2 | PASS
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\7

427 West 12800 South, Draper, UT 84020

Levelin dBm

2b cB Bandhwickh

Bandwidth

Spectrum |
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Freauency in MHz

Ref Level 0.00 dBm

SGL Count 500/500

@ RBW 200 kHz

Att 20 dB  SWT 38 ps @ VBW 300kHz Mode Auto FFT

@ 1Pk Max

-10 dBm:

I Y N

-20 dBm

-30 dBm

-40 dBm

-50 dBm f}/

-60 dBm

WWWU

=70 dem

-80 dBm

-90 dBm

CF 5.32 GHz

600 pts Span 60.0 MHz

] an e

Power Spectral Density (5320 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5324.158416 | 1.352 11.0 | PASS
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427 West 12800 South, Draper, UT 84020

Ports
Port State
1 | used
2 | used
Fower Spectral Densiy
b
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5310 5315 5320 532k 5330
Freauencv in MHz
Connector 1 Surn Lenel Lirrit L 2 FSD

Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 18.250000 5310.875000 5329.125000
DUT Frequency Result
(MHz)
5320.000000 | PASS
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LABORATORY 427 West 12800 South, Draper, UT 84020

99 %% Banchwicith
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Levelin dBm

h310 h315 B3z0 h3zh 5330 h335 b340

5300 b305

Freauency in MHz
Bandwidth
Spectrum | [%]
Ref Level 0.00 dém @ RBW 500 kHz
Att 20dB  SWT 11.3ps @ VBW 2MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
-10 dem
-20 dBm
-30 dBm / \
-40 dBm
-50 dem
’-Eﬁ’@m/
-70 dem
-80 dBm
-90 dem
CF 5.32 GHz 160 pts Span 40.0 MHz
1 ] T
Date: 16.SEP.2024 03:08:40
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.30000 GHz 5.30000 GHz
Stop Frequency 5.34000 GHz 5.34000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
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COMPLIANCE
% CoMPLIANCE 427 West 12800 South, Draper, UT 84020
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5270 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 42.150000 5249.225000 5291.375000
DUT Frequency Max Level Result
(MHz) (dBm)
5270.000000 -1.0 | PASS
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w UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I lmAz

Ref Level 0.00 dBm @ RBW 300 kHz

Att 20 de  SWT 50.6 ps @ VBW 500 kHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

-10 dBm

-20 dBrm i . A
-30 dBm frw \\
-40 dBrm

-50 dBm / \

60 dBm 3 &

S T e RNDNER (EEYREY DRRTTIIYN

-70 dem

-80 dBm

-0 dem

CF 5.27 GHz 800 pts Span 120.0 MHz
i J CERNRNEED wa

Date: 16.SEP.2024 03:12:58

Power Spectral Density (5270 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5270.000000 5278.712871 | -0.021 11.0 | PASS
Ports
Port | State
1 | used
2 | used
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COMPLIANCE 427 West 12800 South, Draper, UT 84020

\7

LABORATORY
Fower Spectral Densiy
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Freauency in MHz
Connector 1 Connector 2 Sum Level Lirrit L 2 F=D

Occupied Channel Bandwidth 99% (5270 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 38.000000 5250.750000 5288.750000
DUT Frequency Result
(MHz)
5270.000000 | PASS
99 24Banchwvicith
0T
I:l 1 /\/\f/_v\/q\/u—wwv\/v\\
. 1
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©
£
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4
38.000 MHz
5230 5240 5250 BZ260 hz70 5280 52490 5300 5310
Freauency in MHz
Bandwidth
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LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I llIA:l

Ref Level 0.00 dBm @ RBW 1 MHz

Att 20 dB  SWT 11.4ps @ VBW 3 MHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

-10 dBm:

-20 dBm: / \
-30 dBm /
-40 dBm:

-50 dem /\/ k
A \/—/“m
-60 dBm
-70 dem
-80 dem
-90 dem
CF 5.27 GHz 160 pts Span 80.0 MHz
)il ] GIRNRNERD wa
Date: 16.SEP.2024 Q=155
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.31000 GHz 5.31000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5310 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 42.150000 5289.375000 5331.525000
DUT Frequency Max Level Result
(MHz) (dBm)
5310.000000 -1.9 | PASS
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LABORATORY
26 cB Bandwicth
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Freauency in MHz
Bandwidth
Spectrum | [%]
Ref Level 0.00 dBm @ RBW 300 kHz
Att 20 dB  SWT 50.6 us @ VBW 500 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
-10 deém

-20 dBm M o A U\
-30 dBm: j \
-40 dBm / \

-50 dBm

T WYY KA BT EowY

=70 dem

-80 dBm

-90 dBm

CF 5.31 GHz 800 pts Span 120.0 MHz
]

i ) GIRNRNRND We

Date: 16.SEP.2024 03:14:51

Power Spectral Density (5310 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5310.000000 5317.128713 | -0.620 11.0 | PASS
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Ports
Port State
1 | used
2 | used
Fower Spectral Densiy
20 7
10+
% 4
i) ’_
£
2
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52490 5295 5300 5305 5310 5315 5320 5325 5330

Freauencv in MHz

Lirrit L 2 FsD

Surn Level

Connector 1 Connector 2

Occupied Channel Bandwidth 99% (5310 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 37.000000 5291.750000 5328.750000
DUT Frequency Result
(MHz)
5310.000000 | PASS
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LABORATORY 427 West 12800 South, Draper, UT 84020
99 22 Banchwicith
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Freauency in MHz
Bandwidth
Spectrum | [%]
Ref Level 0.00 dém @ RBW 1 MHz
Att 20 dB  SWT 11.4ps @ VBW 3 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
-10 dem
o )
-20 dBm FJV/_\/ \\
-30 dBm /
-40 dBm / \
-50 dem
-60 dBm
-70 dem
-80 dBm
-90 dem
CF 5.31 GHz 160 pts Span 80.0 MHz
)il ) Illilllll [
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.27000 GHz 5.27000 GHz
Stop Frequency 5.35000 GHz 5.35000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm 0.000 dBm
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&j CoMPLIANCE 427 West 12800 South, Draper, UT 84020
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5290 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwi

dth

DUT Frequency
(MHz)

(MHz)

Bandwidth

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge
Right
(MHz)

5290.000000

88.500000

5246.250000

5334.750000

DUT Frequency
(MHz)

Max Level
(dBm)

Result

5290.000000

0.3

PASS

Levelin dBm
5

26 off Banchwickh

88.500 MHz

5170

Bandwidth

5200

5250

h300

Freauency in MHz

5350

5410
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427 West 12800 South, Draper, UT 84020

Att

Spectrum I

(=)

Ref Level 0.00 dBm

20 dB  SWT 32.4ps @ VBW 2 MHz Mode Auto FFT
SGL Count 500/500

@ RBW

1 MHz

@ 1Pk Max

-10 dBm:

-20 dBm:

-30 dBm

e

-40 dBm:

-50 dBm:

-70 dem

-80 dBm

-90 dBm

CF 5.29 GHz

480 pts

Span 240.0 MHz
]

Power Spectral Density (5290 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5290.000000 5318.250000 | -4.629 11.0 | PASS

Ports

Port State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020
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Fower Spectral Densiy

Levelin dBm

hzaa 5240 5300 5310 h3z0 b330

R2A0 52R0 R270
Freauency in MHz
Cornector 1 Connectar 2 Sum Lewel Lirrit L J FsD

Occupied Channel Bandwidth 99% (5290 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 78.000000 5251.500000 5329.500000
DUT Frequency Result
(MHz)
5290.000000 | PASS
99 24Banchwvicith
0T
0t WWWJ-/\/\/\
. 1
[oa}
o
£
g
4
78.000 MHz
52100 5220 5240 BZ260 280 5300 5320 5340 5360 5370
Freauency in MHz
Bandwidth
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
Spectrum I [%]
Ref Level 0.00 dBm @ RBW 2 MHz
Att 20 dB  SWT 16.9 ps @ VBW 10 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
-10 dem
-20 dBm
-30 dem / \
-40 dem / \.,
-50 dBm
sl \\/‘M\/_"\/\/\
-60 dBm
-70 dem
-80 dem
-90 dem
CF 5.29 GHz 160 pts Span 160.0 MHz
)il ] GIRNRNERD wa
Date: 16.SEP.2024 0351 T2 25
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.37000 GHz 5.37000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 s AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
1.2 UNI-2c
1.2.1 Summary
Test Frequency | Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5500.000 24.0 20.000000 | PASS
RF output power 5500.000 24.0 20.000000 | PASS
Power Spectral Density 5500.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 20.000000 | PASS
Power Spectral Density 5600.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 24.0 20.000000 | PASS
Power Spectral Density 5720.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5510.000 24.0 40.000000 | PASS
Power Spectral Density 5510.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5510.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5590.000 24.0 40.000000 | PASS
Power Spectral Density 5590.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5590.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5710.000 24.0 40.000000 | PASS
Power Spectral Density 5710.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5710.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5530.000 24.0 80.000000 | PASS
Power Spectral Density 5530.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5530.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5610.000 24.0 80.000000 | PASS
Power Spectral Density 5610.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5610.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5690.000 24.0 80.000000 | PASS
Power Spectral Density 5690.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5690.000 24.0 80.000000 | PASS

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 22.100000 5489.050000 5511.150000
DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 1.7 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 cB Banchwickh
5 .
D +4
c -0+
m -+
©
c
= 20+
2
P 4
—
_30 +
_40 +
5470 5480 5490 5500 5510 BR20 5R30
Freauency in MHz
Bandwidth
Spectrum | @
Ref Level 10.00 dBm @ RBW 200 kHz
Att 30de  SWT 38 ps @ VYBW 300 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dBm
-10 dBm
20 dem ,J\“-'\/luJWL«,ﬂJ\ Ao
-30 dBm /’ \\
-40 dem
N N\
-50 dBm A
-60 dem
-70 dBm
-80 dem
CF 5.5 GHz 600 pts Span 60.0 MHz
1 ] GANRERERD Wo
Date: 16.SEP.2024 04:05:14
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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UNIFIED
&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 14.4 24.0 14.4 94.071 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5507.524752 1.410 11.0 | PASS
Ports
Port State
1 | used
2 | used
Fower Spectral Density
&b
20+
g 10+
os)
3 1
R
e 1
3
_'] D u
_20 u
5490 5495 5500 BR05 5510
Freaquency in MHz
Connector 1 Connectar 2 Sum Lewel F=D
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UNIFIED

427 West 12800 South, Draper, UT 84020

&/ COMPLIANCE

LABORATORY

Measurement

Setting Instrument Value Target Value

Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 18.250000 5490.875000 5509.125000
DUT Frequency Result
(MHz)
5500.000000 | PASS
99 %% Ben chwviclth
107
ol /"'\-/"\/\_’V\M\/\/\

Levelin dBm

18.250 MHz

b485 5490

5495

5500

b505

5510

h520

R480
Freaquency in MHz
Bandwidth
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I llIA:l

Ref Level 0.00 dBm @ RBW 500 kHz
Att 20 dB  SWT 11.3ps @ VBW 2 MHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

-10 dBm:
-20 dBrn / \
-30 dBm:

-40 dBm:

-50 dBm:

-70 dem

-80 dBm

-90 dem

CF 5.5 GHz 160 pts Span 40.0 MHz

)il ] GIRNRNERD wa
Date: 16.SEP.2024 04:06:10
Measurement
Setting Instrument Target Value
Value

Start Freguency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 21.800000 5589.050000 5610.850000
DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 3.0 | PASS
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UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
26 cB Bandwicth
107
0+
E -0+t
S 4
£
g
3 \\(%\/‘\Wm
5570 5580 55490 5600 5610 5620 5630
Freauency in MHz
Bandwidth
Spectrum | [%]
Ref Level 0.00 dBm @ RBW 200 kHz
Att 20 dB  SWT 38 ps @ VBW 300kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
-10 deém
o il

-20 dBm
-30 dBm: / \
-40 dBm / \
-50 dem

N jl\!\/ M,\

oo A A etV

=70 dem

-80 dBm

-90 dBm

CF 5.6 GHz 600 pts Span 60.0 MHz

F : W.

Date: 16.SEP.2024 0£4:06:41

Power Spectral Density (5600 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5600.000000 5601.386139 | 2.909 11.0 | PASS
TR9387_UDB_FCC_15.407_UNII-2_External_Annex Page 30 of 58

PROPRIETARY



\7

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Ports

Port

State

1 | used

2 | used

&
201

Fower Spectral Densiy

10+

Levelin dBm

55490

Connector 1

5595

Connector 2

BRO0 BRO5 BR10
Freauencv in MHz

Lirrit L 2 FsD

Surn Level

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 18.250000 5590.875000 5609.125000
DUT Frequency Result
(MHz)
5600.000000 | PASS

10T

Levelin dBm

99 %2 Bancwicith

MW

18.250 MHz

b580

b585

55490

5600 b605 5610 b615 h620

Freaquency in MHz

b595
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% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
Bandwidth
Spectrum I [%]
Ref Level 0.00 dBm @ RBW 500 kHz
Att 20 dB SWT 11.3ps @ VBW 2MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
-10 dem
W—MPWW\M_\
-20 dBm
-30 dBm / \
-40 dBm
-50 dem
K™
-60 dBm
-70 dem
-80 dBm
-90 dBm
CF 5.6 GHz 160 pts Span 40.0 MHz
( JU ) G
Dat 1 SEP.2024 4:1 [}
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.58000 GHz 5.58000 GHz
Stop Frequency 5.62000 GHz 5.62000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 22.300000 16.150000 6.150000
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% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5708.850000 5731.150000 1.2 | PASS
26 cB Bandwicth
5 _
D +4
_‘I [J -
S
[oa}
©
c AT
§ 1
33T
o1 22.300 Mk |
5640 5700 5710 5720 5730 5740 5760
Freaquency in MHz
Bandwidth
Spectrum I [%]
Ref Level 0.00 dBm @ RBW 200 kHz
Att 20 dB  SWT 38 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
-10 dem
B i A A | rotn ol g
-30 dBm '/f \\
-40 dBm
/‘
-50 dBm W’“’”‘J AN
M’ﬂ M
AR v IVTRATA ]
-70 dBm:
-80 dBm
-90 dBm
CF 5.72 GHz 600 pts Span 60.0 MHz
J1 J CHANNNERD wa
Date: 16.SEP.2024 04:11:37
Power Spectral Density (5720 MHz; 24.000 dBm; 20 MHz)
Result
TR9387_UDB_FCC_15.407_UNII-2_External_Annex Page 33 of 58

PROPRIETARY



UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5720.000000 5721.386139 1.798 11.0 | PASS
Ports
Port State
1 | used
2 | used
Fower Spectral Density

&b

20+
g 10+
os)
3 J
£ —
2
3

5710 5715 h720 5725 5730
Freauency in MHz
Connector 1 Connectar 2 Sum Lewel Lirrit FsD

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 18.750000 14.375000 4.375000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5720.000000 5710.625000 5729.375000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 %% Banchwicith

10T
ol /WW
5 -0+
©
£ T
o 201
@ J
—
_30 4
_40 +
5700 5705 5710 5715 h720 572h 5730 5736 5740
Freauency in MHz
Bandwidth
Spectrum | [%]
Ref Level 0.00 dém @ RBW 500 kHz
Att 20dB  SWT 11.3ps @ VBW 2MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
-10 dem
-20 dBm /
-30 dBm / \
-40 dBm
-S0d
-60 dBm
-70 dem
-80 dBm
-90 dem
CF 5.72 GHz 160 pts Span 40.0 MHz
N ] T
Date: 16.SEP.2024 04512233
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.70000 GHz 5.70000 GHz
Stop Frequency 5.74000 GHz 5.74000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
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427 West 12800 South, Draper, UT 84020

UNIFIED
% COMPLIANCE
LABORATORY

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5510 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 42.450000 5488.925000 5531.375000
DUT Frequency Max Level Result
(MHz) (dBm)
5510.000000 0.5 | PASS
26 cB Bandwicth
5 e
D =+
_‘ID -

Levelin dBm
5

bbe0 5570

5480 5500 Bhad 5540

5450 5460

Freauency in MHz
Bandwidth
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I lmAz

Ref Level 0.00 dBm @ RBW 300 kHz
Att 20 dB  SWT 50.6 ps @ VBW 500 kHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

-10 dBm:

-20 dem o MAAMAN A | BAPAT A )

! \
/ \

-50 dBm:

R AR T ey w2 §EnTT e

-70 dem

-80 dBm

-90 dBm

CF 5.51 GHz 800 pts Span 120.0 MHz

)i | QRANNEERD wa

Date: 16.SEP.2024 04:12:52

Power Spectral Density (5510 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5510.000000 5517.524752 | -0.089 11.0 | PASS
Ports
Port | State
1 | used
2 | used
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COMPLIANCE 427 West 12800 South, Draper, UT 84020

\7

LABORATORY
Fower Spectral Densiy
204
10+
c% 1
° . —
£
g
3
5490 5495 5R00 BR05 5510 5515 BR20 Bheh 5R30
Freauency in MHz
Connector 1 Connector 2 Sum Level Lirrit L 2 F=D

Occupied Channel Bandwidth 99% (5510 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 37.500000 5491.250000 5528.750000
DUT Frequency Result
(MHz)
5510.000000 | PASS
99 24Banchwvicith
0T
N /\_ﬁ,\,\/—%—f—\/-’w\/\’*v’*'\\
. 1
[oa}
©
£
g
4
37.500 MHz
5470 5450 54490 5500 5510 5520 5530 5540 5550
Freauency in MHz
Bandwidth
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LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I llIA:l

Ref Level 0.00 dBm @ RBW 1 MHz
Att 20 dB  SWT 11.4ps @ VBW 3 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
-10 dBm _/\_'_\ A

-20 dBm: / \
-30 dBm
-40 dBm:

-50 dBm: /

/\/‘-\,_,/'““\/\‘l \/\f\).,\/
-60 dBm
-70 dem
-80 dBm
-90 dem
CF 5.51 GHz 160 pts Span 80.0 MHz
)il ] GIRNRNERD wa
Date: 16.SEP.2024 N04:13:49
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.55000 GHz 5.55000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5590 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 42.300000 5568.925000 5611.225000
DUT Frequency Max Level Result
(MHz) (dBm)
5590.000000 2.0 | PASS
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LABORATORY 427 West 12800 South, Draper, UT 84020

2b cB Bandhwickh

Levelin dBm
5

BR30 HR4D BRED BRE0 BRO0 BB20 BE40 HBRO
Freauency in MHz

Bandwidth

Spectrum | ||:|§1

Ref Level 0.00 dBm ® RBW 300 kHz

Att 20 dB  SWT 50.6 us @ VBW 500 kHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

-10 dBm:

-20 dBm /

/ \

-40 dBm

-50 dBm:
vt MMAM \Mmm ol

T e s B v Vg

=70 dem

-80 dBm

-90 dBm

CF 5.59 GHz 800 pts Span 120.0 MHz
]

i ) GIRNRNRND We

Date: 16.SEP.2024 04:14:08

Power Spectral Density (5590 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5590.000000 5593.168317 | 0.569 11.0 | PASS
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427 West 12800 South, Draper, UT 84020

UNIFIED
% COMPLIANCE
LABORATORY

Ports
Port State
1 | used
2 | used
Fower Spectral Densiy
20 7
10+
e 4
M
o \/_“
£
2
()
-

BR70 BR75 BRE0 BRER 5540 BRA5 BRO0 BRO5 BR10
Freauencv in MHz

Lirrit L 2 FsD

Surn Level

Connector 1 Connector 2

Occupied Channel Bandwidth 99% (5590 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 37.000000 5571.750000 5608.750000
DUT Frequency Result
(MHz)
5590.000000 | PASS
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99 %% Banchwicith

10T
D - /’W\M
5 -0+
©
£ T
o 201
@ J
—
7 o.000 |
_40 +
BR50 BRED BR70 5RE0 5590 5600 5610 5620 5630
Freauency in MHz
Bandwidth
Spectrum | [%]
Ref Level 0.00 dém @ RBW 1 MHz
Att 20 dB  SWT 11.4ps @ VBW 3 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
-10 dem f\/—MW
-20 dBm //\ /\\\
-30 dBm
-40 dBm
-50 dBm \.,'\ T
-60 dBm
-70 dem
-80 dBm
-90 dem
CF 5.59 GHz 160 pts Span 80.0 MHz
1 ] T
Date: 16.SEP.2024 04:15:05
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.55000 GHz 5.55000 GHz
Stop Frequency 5.63000 GHz 5.63000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm 0.000 dBm
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427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5710 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 43.350000 36.675000 6.675000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5710.000000 5688.325000 5731.675000 0.1 | PASS
26 cB Bandwicth
5 e
D =+
_‘ID 4
£
& 1
©
s 207
© 1
3
43.350 MHz
BGE0 GBEO 680 5700 5720 5740 5770
Freauency in MHz
Bandwidth
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LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I lmAz

Ref Level 0.00 dBm @ RBW 300 kHz

Att 20 de  SWT 50.6 ps @ VBW 500 kHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

-10 dBm:

20 dBm i g0 Pragstan VY | Ay B s

-30 dBm / \
-40 dBm:

-50 dBm Ty
T S P ,MJN’ w W A, .
S T L)

70 dBm

-80 dBm

-90 dem

CF 5.71 GHz 800 pts Span 120.0 MHz

il J GHRNNRRND wo

Date: 16.SEP.2024 04:15:24

Power Spectral Density (5710 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5710.000000 5712.376238 | -0.359 11.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

UNIFIED
% COMPLIANCE
LABORATORY

Fower Spectral Densiy

—~_*

Levelin dBm

5705 5710 5715 b7ed h7zh 5730

BRA0 BRA5 5700
Freauency in MHz
Connector 1 Connector 2 Sum Level Lirrit L 2 F=D

Occupied Channel Bandwidth 99% (5710 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 37.500000 33.750000 3.750000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5710.000000 5691.250000 5728.750000 | PASS
99 %4Banchwicith
107
o WW

£

[oa}

©

£

g

3

37.500 MHz
5670 5650 86490 5700 5710 5720 5730 5740 5750
Freauency in MHz
Bandwidth
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I llIA:l

Ref Level 0.00 dBm @ RBW 1 MHz
Att 20 dB  SWT 11.4ps @ VBW 3 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
-10 dBm: =
20 dBrmn

-30 dem / \
-40 dBmn
/\\/ R g W

-60 dBm

-70 dem

-80 dBm

-90 dBm

CF 5.71 GHz 160 pts Span 80.0 MHz
)il ] GIRNRNERD wa
Date: 16.SEP.2024 N4:16:21
Measurement
Setting Instrument Target Value
Value

Start Freguency 5.67000 GHz 5.67000 GHz
Stop Frequency 5.75000 GHz 5.75000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5530 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 88.000000 5486.250000 5574.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5530.000000 2.9 | PASS
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

2b cB Bandhwickh

Levelin dBm

_30 4
4D W

5410 5450 BRO0 ERED BRO0 BRAED
Freauency in MHz

Bandwidth

Spectrum | ||:|§1

Ref Level 0.00 dBm @® RBW 1 MHz
Att 20 dB  SWT 32.4 s @ VBW 2 MHz Mode Auto FFT

SGL Count 500/500
@ 1Pk Max

-10 dBm:

i LA A e bl

- f \
/ \

-40 dBm

-60 dBm

=70 dem

-80 dBm

-90 dBm

CF 5.53 GHz 480 pts Span 240.0 MHz
]

i ) GIRNRNRND We

Date: 16.SEP.2024 04:16:51

Power Spectral Density (5530 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5530.000000 5566.250000 | -4.268 11.0 | PASS
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427 West 12800 South, Draper, UT 84020

UNIFIED
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Ports

Port State
1 | used
2 | used

Fower Spectral Densiy

Levelin dBm

5440 BRO0 B510 BR20 BR30 BR40 BRED BRED BR70
Freauencv in MHz

Lirrit L 2 FsD

Surn Level

Connector 1 Connector 2

Occupied Channel Bandwidth 99% (5530 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 77.000000 5491.500000 5568.500000
DUT Frequency Result
(MHz)
5530.000000 | PASS
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99 %% Banchwicith

“1 /\/\'/_\""/\/\/WJR/W\/\’W\
D 4
5 -0+
©
£ ]
?>J -20
Q J
] 77,000 i |
_40 +
5450 B4EB0 5480 5R00 BR20 5540 5RED BRE0 5600 5610
Freauency in MHz
Bandwidth
Spectrum | [%]
Ref Level 0.00 dém @ RBW 2 MHz
Att 20 dB SWT 16.9 ps @ VBW 10 MHz Mode &uto FFT
SGL Count 500/500
@ 1Pk Max
-10 dBm: /\J\/MMWM \/\
-20 dBm
-30 dBm / \
-40 dBm /J \/\
E AV v P v v
-60 dBm
-70 dBm:
-80 dBm
-90 dem
CF 5.53 GHz 160 pts Span 160.0 MHz
1 ] GANRERERD Wo
Measurement
Setting Instrument Target Value
Value

Start Freguency 5.45000 GHz 5.45000 GHz
Stop Frequency 5.61000 GHz 5.61000 GHz

Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 us AUTO
Reference Level 0.000 dBm 0.000 dBm
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COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Attenuation 20.000 dB AUTO

Detector MaxPeak MaxPeak

SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold

Sweeptype FFT AUTO

Preamp off off

Emission Bandwidth 26 dB (5610 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 88.500000 5566.250000 5654.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5610.000000 3.2 | PASS
26 cB Bandwicth

PROPRIETARY

10T
D -
é a0
3wt
s 1
_3D 4
T 88.500 MHz

_40 4

54490 RRAD BGE00 BRA0 5700 5730

Freaquencyv in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Att

Spectrum I

(=)

Ref Level 0.00 dBm
20 dB  SWT 32.4ps @ VBW 2 MHz Mode Auto FFT
SGL Count 500/500

@ RBW 1 MHz

@ 1Pk Max

-10 dBm:

-20 dBm:

-30 dBm

-40 dBm:

-50 dBm:

-60 dBm

V\’IMWNW

-70 dem

-80 dBm

-90 dBm

CF 5.61 GHz

480 pts

Span 240.0 MHz
]

Power Spectral Density (5610 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5610.000000 5644.750000 | -3.728 11.0 | PASS

Ports

Port State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

UNIFIED
% COMPLIANCE
LABORATORY

Fower Spectral Densiy

Levelin dBm

h600 5610 hE20 5630 b640 b650

BRY0 BRE0 BRA0
Freauency in MHz
Connector 1 Connector 2 Sum Level Lirrit L 2 F=D

Occupied Channel Bandwidth 99% (5610 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 77.000000 5571.500000 5648.500000
DUT Frequency Result
(MHz)
5610.000000 | PASS
99 24Banchwvicith
15T
1 WWW
. 1
[oa}
©
£
g
4
77.000 MHz
5530 5540 5560 5580 5600 5620 5640 566D BEE0 5690
Freauency in MHz
Bandwidth
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Spectrum I

Ref Level 0.00 dBm

Att 20 dB

SGL Count 500/500
@ 1Pk Max

(=)

@ RBW 2 MHz

SWT 16,9 ps @ VBW 10 MHz Mode Auto FFT

-10 dBm:

|
-20 dBm: / \
-30 dBm \

-40 dBm:

S

| 78]

-60 dBm

-70 dem

-80 dBm

-90 dem

CF 5.61 GHz 160 pts Span 160.0 MHz

)il ] GIRNRNERD wa
Date: 16.SEP.2024 04:19:34
Measurement
Setting Instrument Target Value
Value

Start Freguency 5.53000 GHz 5.53000 GHz
Stop Frequency 5.69000 GHz 5.69000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 s AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5690 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 90.000000 79.750000 10.250000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5690.000000 5645.250000 5735.250000 2.1 | PASS
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2b cB Bandhwickh

Levelin dBm

_30 =+
a0 -M _

BR70 BRO0 BERO 5700 57RO 5810
Freauency in MHz

Bandwidth

Spectrum | ||:|§1

Ref Level 0.00 dBm @® RBW 1 MHz
Att 20 dB  SWT 32.4 s @ VBW 2 MHz Mode Auto FFT

SGL Count 500/500
@ 1Pk Max

-10 dBm:

- | \
/ \

-40 dBm

I TP S R WEWN N

-60 dBm

=70 dem

-80 dBm

-90 dBm

CF 5.69 GHz 480 pts Span 240.0 MHz
]

i ) GIRNRNRND We

Date: 16.SEP.2024 04:20:07

Power Spectral Density (5690 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5690.000000 5692.750000 | -4.678 11.0 | PASS
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UNIFIED
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LABORATORY

Ports

Port State
1 | used
2 | used

Fower Spectral Densiy

Levelin dBm

BRAD BRED BR70 BRE0 BRA0 5700 5710 5720 5730
Freauencv in MHz

Lirrit L 2 FsD

Surn Level

Connector 1 Connector 2

Occupied Channel Bandwidth 99% (5690 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

PROPRI

ETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 77.000000 73.500000 3.500000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5690.000000 5651.500000 5728.500000 | PASS
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427 West 12800 South, Draper, UT 84020

99 %% Banchwicith

Levelin dBm

/\[*v\/\f\f\/’\’\/x\/\i\\,/\/w\/\,\

5640 hEED 680 5700

b610 5620

b7zl 5740 5760 5770

Freauency in MHz
Bandwidth
Spectrum | [%]
Ref Level 0.00 dém @ RBW 2 MHz
Att 20 dB SWT 16.9 ps @ VBW 10 MHz Mode &uto FFT
SGL Count 500/500
@ 1Pk Max
-10 dem
/\F VWVV_"\/\WW\/—W’\A\
-20 dBm / \
-30 dBm
-40 dBm /\\/A/ \/\\
-60 dBm
-70 dem
-80 dBm
-90 dem
CF 5.69 GHz 160 pts Span 160.0 MHz
)il ] GIRNRNERD wa
Date: 16.SEP.2024 04:23:57
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.61000 GHz 5.61000 GHz
Stop Frequency 5.77000 GHz 5.77000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 us AUTO
Reference Level 0.000 dBm 0.000 dBm
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427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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-- End of Report —
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